EAGLE 3.2 22402
EAGLE 3.3 22406

BEDIENUNGSANLEITUNG

MANUAL

ACHTUNG: dieses Modell ist kein Spielzeug. Es ist fiir Benutzer Gber 14 Jahre ausgelegt.
Bitte lesen Sie die Anleitung aufmerksam durch. Heben Sie diese Anleitung fiir spatere Rickfragen auf.
Caution: This model is not a toy. It is designed for user over 14 years of age.
Please read the instructions carefully. Keep this manual for future reference.

AMEW!I Trade e.K.
Nikolaus-Otto-Str. 18
33178 Borchen
Germany
amewi.com
service@amewi.com



.

BEDIENUNGSANLEITUNG

L =g =77 MANUAL

Herzlich willkommen / Welcome

AMEWITRADE e.K. ist ein junges, international tatiges Import- und GroBhandelsunternehmen im Bereich RC Modellbau

und Spielwaren, mit Sitz in Borchen bei Paderborn.

Unsere Produktpalette umfasst mittlerweile ca. 1.000 Hauptartikel und ca. 5.000 Zubehdr- und Ersatzteile.

Dazu gehoren vor allem ferngesteuerte Fahrzeuge, Quadrocopter, Flugzeuge, Hubschrauber, Boote, Kettenfahrzeuge sowie
Kreativartikel der Marken Malinos und Puzzle Pilot. Das Vertriebsnetz besteht aus weltweit ca. 600 Fach- und Onlinehdndlern.

Die Firma AMEWI Trade e.K. ist ein reines GroBhandelsunternehmen.

Wir vertreiben unsere Produkte ausschlie3lich an Einzelhadndler.

Wenn Sie als Endverbraucher AMEWI-Produkte erwerben, gehen Sie einen Vertrag mit dem Einzelhandler ein.
Wenden Sie sich bitte bei Gewahrleistungsfallen immer an Ihren Handler.

AMEWI TRADE e.K. is a young, fresh, international Import and Wholesale company in the RC and Toy industry located in Paderborn.
Our product range contains over 6000 articles. Containing to it are Cars, Helicopters, Quadrocopters, Boats and Tanks

including a lot of extra parts and all needed spare parts.

Our distribution network contains over 600 specialist dealers and online shops.

AMEWI Trade e.K. is an Wholesale Company. We only distribute our goods to retailers. If you are an End-Customer who is buying
AMEWI-Products, you contract with your retailer. In case of warranty please always contact your retailer.



-4 - BEDIENUNGSANLEITUNG
— A=A MANUAL

Impressum

AMEWI Trade e.K.
Nikolaus-Otto-Str. 18
33178 Borchen

Vertretungsberechtigter: Melitta Widerspan
Verantwortlich fiir den Inhalt der Website: Melitta Widerspan

Servicezeiten: Di. u. Do. 14.00 - 15.00 Uhr
Telefon: +49 (0)5251 / 288965 - 61
Email: service @ amewi.com

USt.-IdNr.: DE234941066
Steuernummer: 339/5308 / 1578
HRB 4933, Amtsgericht Paderborn

WEEE-Reg.-Nr.: DE 93834722 (Registrierter Hersteller bei der Stiftung Elektro-Alt-Register)

Copyright AMEWI Trade e.K.

Fotografie, Verfilmung in jeglicher Art und Weise, Fotokopie / Kopien in jeglicher Art, und Weise,

Erfassung und Speicherung /Datenverarbeitung in jeglicher Art und Weise, Nachdruck -auch auszugsweise
- und Vervielfaltigung in jeglicher Art und Weise bediirfen der schriftlichen Genehmigung

von AMEWI Trade e.K.

Diese Anleitung entspricht dem Technischen Stand des Produktes bei Drucklegung.
Produktupdates sowie sonstige Anderungen in Ausstattung und Technik vorbehalten.

Aus der Bedienungsanleitung konnen keinerlei Anspriiche abgeleitet werden.

AMEWI Trade e.K. haftet nicht fiir Druckfehler, Anderungen vorbehalten !



Hinweise zur Konformitat
Dieses Modell wurde nach dem derzeit aktuellen Stand der Technik gefertigt. Das Produkt erfullt die Anforderungen der
geltenden européischen und nationalen Richtlinien. Die CE-Konformitat wurde nachgewiesen. Die Firma AMEWI Trade e.K.

erklart hiermit, dass dieses Produkt den grundlegenden Anforderungen und den {brigen einschldagigen Bestimmungen der
Richtlinie 2014/53/EU (RED) entspricht.

Den vollstdndigen Text der Konformitatserklarung finden Sie unter: https://amewi.com/Konformitaetserklaerungen

Weitere Fragen zum Produkt und zur Konformitat richten Sie bitte an:
AMEW!I Trade e.K. Nikolaus-Otto-Str. 18, 33178 Borchen oder Uber die Website amewi.com

Sicherheits- und Gefahrenhinweise

Achtung! Bei Schaden, die durch Nichtbeachten dieser Bedienungsanleitung verursacht werden, erlischt der
Anspruch auf Gewahrleistung! Fiir Folgeschaden tibernehmen wir keine Haftung! Bei Sach- oder
Personenschadden, die durch unsachgemaRe Handhabung oder Nichtbeachten der Sicherheitshinweise
verursacht werden, Gbernehmen wir keine Haftung!

Achtung! Aus Sicherheits- und Zulassungsgriinden (CE) ist das eigenmachtige Umbauen und/oder Verandern des
Gerates nicht gestattet. Zerlegen Sie es das Modell nicht.

Achtung! Kleinteile. Erstickungs- oder Verletzungsgefahr durch Kleinteile.

Achtung! Das Produkt ist kein Spielzeug und nicht fiir Personen unter 14 Jahren geeignet!

Das Produkt darf nicht feucht oder nass werden.

Durch Herunterfallen aus bereits geringer Héhe wird das Produkt beschadigt.

Der gleichzeitige Betrieb von Fahrzeugen der gleichen Sende-/Empfangsfrequenz ist nicht méglich, da sich diese
gegenseitig beeinflussen.

Hinweise zu Batterien / Hinweise zur Batterieentsorgung

Achtung! Batterien / Akkus gehéren nicht in Kinderhande.

Ein Wechsel der Batterien oder Akkus ist nur durch einen Erwachsenen durchzufiihren. Niemals
wiederaufladbare Akkus mit Trockenbatterien mischen. Niemals volle mit halbleeren Akkus/Batterien mischen.
Niemals Akkus verschiedener Kapazitat mischen. Versuchen Sie niemals Trockenbatterien zu laden. Achten Sie
auf die richtige Polaritat. Defekte Akkus/Batterien sollten ordnungsgemaR (Sondermdll) entsorgt werden. Den
Ladevorgang niemals unbeaufsichtigt durchfiihren. Bei Fragen zur Ladezeit lesen Sie die Bedienungsanleitung
oder wenden Sie sich an den Hersteller.

Entsorgungs hinweise

RoHS
2011/65EU

GEMEINSAMES ‘!\
RUCKNAHME
SYSTEM SV

LANDBELL®

Die Firma AMEWI ist unter der WEEE Reg. Nr. DE93834722 bei der Stiftung EAR angemeldet und recycelt alle
gebrauchten elektronischen Bauteile ordnungsgemaR. Elektrische und elektronische Gerate diirfen nicht in den
Hausmdll! Entsorgen Sie das Produkt am Ende seiner Lebensdauer gemal den geltenden gesetzlichen
Vorschriften. Sie als Endverbraucher sind gesetzlich (Batterieverordnung) zur Rickgabe aller gebrauchten
Batterien und Akkus verpflichtet, eine Entsorgung tiber den Hausmiill ist untersagt!

Schadstoffhaltige Batterien/Akkus sind mit nebenstehenden Symbolen gekennzeichnet, die auf das Verbot der
Entsorgung tGber den Hausmiill hinweisen. Die zusatzlichen Bezeichnungen fir das ausschlaggebende
Schwermetall sind: Cd=Cadmium, Hg=Quecksilber, Pb=Blei (Bezeichnung steht auf Batterie/Akku z.B. unter den
links abgebildeten Miilltonnen-Symbolen).

Durch die RoHS Kennzeichnung bestatigt der Hersteller, das alle Grenzwerte bei der Herstellung beachtet
wurden.

Mit dem Recyclingsymbol gekennzeichneten Batterien knnen Sie in jedem Altbatterie -Sammelbehélter (bei den
meisten Supermarkten an der Kasse) entsorgen. Sie diirfen nicht in den Rest- bzw. Hausmiill.

Die Firma AMEW!I Trade e.K. beteiligt sich am Dualen System fiir Verkaufsverpackungen lber die Firma Landbell
AG. Die verwendeten Verpackungen werden von Partner-Unternehmen (Entsorgern) bei den privaten
Endverbrauchern (Haushalten, ,,Gelber Sack”, ,Gelbe Tonne”) abgeholt, sortiert und ordnungsgemaR verwertet.
Die Teilnahme an einem Dualen System tragt zur CO2-Einsparung teil.



Declaration of Conformity

This product has been manufactured according to actual technical standards. The product is matching the requirements of the
existing european and national guidelines. The Declaration of Conformity has been proofed. AMEWI Trade e.K. declares that this
product is matching the basic requirements and remaining regulations of the guideline 2014/53/EU (RED).

The declarations and documents are stored at the manufacturer and can be requested and applied there.

The full text of the declaration of conformity can be found at: https://amewi.com/Konformitaetserklaerungen

For additional questions to the product and conformity please contact:
Amewi Trade e.K. Nikolaus-Otto-Str. 18, 33178 Borchen or via the website amewi.com

Security and Hazard Warnings
Attention! For damage, caused by disregarding of the manual, warranty expires !
We are not liable for secondary failures, material or personal damage, caused by inproper usage or disregarding
the security notices.
Attention! Based on security and registration (CE) reasons, it is forbidden to modify the product personally. Do
not disassemble the product.
Attention! Small parts. Danger of suffocation or risk of injury caused by small parts.
Attention! Suitable for people aged 14+ !

The product is not allowed to get moist or wet.
Even a drop down from a small height can cause damage to the product. Usage of more then one Products of
same Frequency at the same time is not possible, because it will affect each other.

Battery Notice and Battery Disposal
Attention! Battery do not belong in childrens hands. A change of the battery has to be done by an adult person.
Never mix chargable batteries with non-chargable batteries. Never mix fully charged batteries with almost emtpy
batteries. Never mix batteries of different capacities. Never try to charge dry batteries. Take care of the correct
polarity. Defective batteries belong to special waste. Never leave a charging battery unattended. For questions
about the charging time please read the manual or ask the manufacturer.

Disposal

The company AMEWI is registered below the WEEE Reg. Nr. DE93834722 at the foundation EAR and recycles all
used electronic parts properly. Electric and electronical products are not allowed to put in household garbage.
Please dispose the product at the end of the lifetime accroding to the actual laws. You as a customer are
responsible by law for the return of all used batteries, a disposal over the household garbage is forbidden !
Batteries containing hazardous substances are marked with the alongside symbols, which point to the
prohibition of disposal in household garbage.

|
Additional notations for the critical heavy metal are: Cd=Cadmium, Hg=Quecksilver, Pb=lead (Label is placed on
the batteries, for example below the bottom left trash symbols).

Based on RoHS labeling the manufacturer confirmes, that all limit values were taken care of at the time of
i manufacturing.

o Batteries labeled with the recycling symbol can be put into used battery collecting tank.
GEMEINSAMES O
Rum?fsmi' (Most supermarkets have)
They are not allowed to be put into local household garbage.

AMEWI Trade e.K. is involved in the dual system for boxing over the company Firma Landbell AG.
All used boxes are collected from partner companies (waste disposal contractor) at private customers (local
LANDBELL® household), sorted and properly utilized. The Involvement in a Dual Systems helps to save CO? Emissions.



. BEDIENUNGSANLEITUNG
L (=A== TT] MANUAL

SICHERHEITSHINWEISE

SAFETY AND CAUTIONS

Fahren Sie niemals mit diesem Fahrzeug auf 6ffentlichen StraBen.

Fahren Sie niemals mit diesem Fahrzeug an &ffentlichen Platzen, an denen sich viele Menschen oder Tiere
aufhalten,um Verletzungen vorzubeugen.

Fahren Sie nicht in der ndhe von Flissen, Seen oder Teichen um das Versinken im Wasser zu verhindern.
Befolgen Sie die folgenden Anweisungen um einen Kontrollverlust zu vermeiden.

1. Achten Se stetsdarauf, dass die Batterien im Sender voll sind

2. Zuerst den Sender einschalten.

3. Das Fahrzeug einschalten.

Wenn Sie mit dem Fahren fertig sind, schalten Se zuerst das Fahrzeug aus, anschlieBend den Sender.

Fassen Sie niemalsin sich drehende Teile

Fahren Sie niemalsim starken Regen, um einen Defekt an der Fahrzeug-Eektronik zu vermeiden.

Entfernen Sie die Batterien ausdem Sender und trennen Sie den Akku von der Hektronik wenn Sie das Fahrzeug
nicht benutzen.

Never run the model on public roads or streets
Never run the model on public areaswith many people or animals, to prevent property damage and/or personal injury.
Never run the model near rivers, pondsor lakes as to prevent R/Ccar from dropping into the water.
To avoid lossof control, always follow the procedure below:
1. Make sure that the batteriesin the transmitter are full.
2. First switch on thetransmitter.
3. Then switch on the model.
Follow reverse procedure to shut down.

Never touch rotating parts.
Never run R“Cmodel in the rain to prevent damage on electronic.
Remove batteries from model and transmitter when they are not in use.

VORSICHT BEIM UMGANG MIT BATTERIEN UND AKKUS

CAUTIONS WHEN HANDLING BATTERIES

Offnen Sie niemals Akkus oder das Ladegerat. Schneiden Sie keine Akkukabel ab, dieskann zu einem Kurzschluss
fuhren und den Akku beschadigen.

Laden Se den Akku nur mit einem daflir vorgesehenen Ladegerét. Halten Se sich immer an die Anweisungen des
Herstellers. Modifizieren Sie niemals das Ladegerat.

Laden Sie den Akku nicht,wenn er von der Nutzung noch warm ist. Lassen Sie ihn unbedingt vorher abkihlen.
Stellen Sie sicher, dass der Akku vom Ladegerét getrennt ist, wenn der Akku nicht geladen wird.

Nehmen Sie die Batterien ausdem Sender,wenn dieser langer nicht benutzt wird. So verhindern Sie das Auslaufen
der Batterien im Sender.

Achten Sie beim Einlegen der Senderbatterien auf die Polaritat. Kurzschlisse kénnen die Bektronik beschadigen.

I ——
6



{I/ o BEDIENUNGSANLEITUNG
LU IR MANUAL

Do not dismantle the battery or charger and do nut cut battery cables. Thismay cause short-circuit and/ordamage the
battery.

Charge battery with compatible charger following proper procedure the is called out in instructions. Do not modify
charger or charge battery in improper way.

Do not recharge battery that is still warm from use asit may damagethe battery. Allow the battery to cool down before
recharge.

Make sure to disconnect the charger from battery when not in use.

Removetransmitter battery when not using for along time asit may leak and damage transmitter when left a long
period.

Pay attention to the polarity when inserting the transmitter batteries. A short circuit can damage the electronics.

SICHERHEITSVORKEHRUNGEN

SAFETY PRECAUTIONS
Fahren Se nicht auf 6ffentlichen StraBen, D/] Das Produkt enthélt Kleinteile und Teile mit scharfen
Uberflllten Platzen oder kleinen Kindern, /\ P Kanten. Bewahren Sie dieses Produkt auBerhalb der ,

dieskann zu Unfallen oder Verletzungen
fahren.
Do not

C3/ ) ] Reichweite von kleinen Kinden auf. AT 4

/ Theproduct includes small and sharp parts. Store
thisproduct only in places out of reach of

operatethe model on public

streets or roads, crowded places

Y children. g . 0%
infants, /tmaycause 1 = S
5D Fo

Halten Sie den Sender vom Gesicht weg. 44 Wahrend der Nutzung und danach ist der Motor
sehr heiB3. Bitte fassen Sie ihn nicht an bevor er
vollstandig abgekdihlt ist.

During the car running and after, the motor will be
hot. Please do not touch it before it has cooled r,({

or

Ansonsten kénnten Sie sich verletzen.
Keep the transmitter away from the face.
Otherwise you could get hurt.

completely.




i

— =R

FEHLERBEHEBUNG

TROUBLESHOOTING

BEDIENUNGSANLEITUNG
MANUAL

Beschreibung
Description

Ursache
Cause

Lésung
Solution

Das Fahrzeug fahrt
nicht

The car doesnot operate
at all

Der Sender oder das Fahrzeug ist aus.

Thetransmitter or receiver is off.

Schalten Sie den Empféanger ein, schalten
Sie das Fahrzeug ein.
Turn on transmitter and receiver

Essind keine Senderbatterien eingelegt
oder diese sind leer.

Batteriesare not placed in the transmitter
orthebatteriesare empty.

Legen Se volle Batterien in den Sender
ein.
Place new batteriesin the transmitter.

Der Fahrakku ist leer.
Thedrive battery isnot charged enough.

Laden Sie den Fahrakku
Charge thedrive battery

Das Fahrzeug reagiert
nicht richtig und die
Reichweite ist zu kurz.

The car doesnot follow
your operation and
control distance not
enough long.

Bitte prifen Sie ob nicht irgendwelche
Stérquellen in der Nahe sind wie
Stromleitungen oder Router.

Please check if there are any sources of
interference nearby such aspower linesor
routers.

Fahren Sie an einem anderen Platz.

Drive your car at a different place.

Die Batterien im Sender sind zu schwach,
der Fahrakku ist zu schwach.

Thereisnot enough power in the
transmitter or receiver batteries.

Legen Sie neue Batterien in den Sender
ein und Laden Sie den Akku.

Replacethe transmitter batteries with new
onesand charge thedrive battery.

PRODUKTINFORMATION

PRODUCT INTRODUCTION

Typ: Hektro Desert Buggy 4WD 1:12
Abmessungen: 420x245x180mm

Radstand:253mm
Bodenfreiheit: 40mm
Ubersetzung: 1:9,12

Empfanger/Regler: 2-IN-1 Elektronik
Motor: 540 Hektro-Biirstenmotor

Sender: 2,4GHz

Senderbatterien: 4x AA (nicht im Lieferumfang)
Fahrakku: Lithium Akku 7,4V

Ladegerét: LiPo Balancer
Ladezeit:ca. 3 Stunden
Fahrzeit: ca. 10 Minuten

Max. Geschwindigkeit: 45km/h

Type: 1/12 Hectric Desert Buggy 4WD
Product size: 420x245x180mm

Wheelbase: 253mm
Ground-clearance: 40mm
Transmission ratio: 1:9,12

ESC/Receiver: Two-in-One circuit
Motor:540 brushed

Transmitter: 2,4GHz

Transmitter batteries: 4x AA (not included)
Drive Battery: Lithium battery 7,4V

Charger: LiPo Balancer
Charging time: 3 hours
Play time:about 10 minutes

Max. Speed: 45km/h



BEDIENUNGSANLEITUNG
MANUAL

LADEN DES AKKUS

CHARGING THE BATTERY

Das Fahrzeug wird mit einem Steckerladegerét mit integriertem Balancer oder einem USB-Ladekabel ausgeliefert.
In beiden Fallen wird der Akku Gber den Balancer-Anschluss geladen.

The carisdelivered with a plug-in charger with integrated balancer or a USB-charging cable. In both cases, the battery is
charged via balancer connector.

1. SchlieBen Sie zuerst das Ladegerét an der Steckdose bzw. USB-Buchse an.

2. SchlieBen erst dann den Akku am Ladegerat an. SchlieBen Sie keinen vollgeladenen
Akku an.

3. Die Ladezeit betrédgt maximal 3 Stunden. Ziehen Se spétestens nach drei Stunden /
den Akku vom Ladegeréat ab. /

4. Laden Sie den Akku niemals unbeaufsichtigt und lassen Sie niemals Kinder allein Laden.

Plug-in charger first to Socket or USB-Socket

Then plug in battery. Battery must be used up before you charge.

Thecharging timeisnever more than three hours. Disconnect the battery after three hours.
Do not charge the battery unattended and never leave children alone.

AW Db~

WERKZEUG

TOOLS

Fir Reparaturen werden folgende Werkzeuge benétigt.
For repair you need the tools below.

s ™

2.0mm
;

Innensechskantschllssel

«—— =
e

T

Messer

Schraubendreher (klein)
Screwdriver (small)

i - . ™

Schraubendreher (groB) Schere Spitzzange
Screwdriver (large) Seissor Needle Nose Plier

Allen key Knife

Seitenschneider
Sdecutter

i

Kreuzschliissel
Crosswrench




— BEDIENUNGSANLEITUNG

L =R =2 MANUAL

BEDIENUNG
OPERATION

1. Drehen Sie das Lenkrad nach links, die Rader drehen nach links.
Je weiter Se das Lenkrad drehen, desto weiter schlagen die
Rader ein.

Turn the steering wheel to the left, the front wheelswill turn to the
left. The angle can be adjusted be degree of wheel twisting.

4. Drehen Sie das Lenkrad nach rechts, die Rader drehen nach
rechts. Je weiter Sie das Lenkrad drehen, desto weiter schlagen | :
die Rader ein. ot
Turn the steering wheel to theright, the front wheels will AL
turn to theright. The angle can be adjusted be degree of
wheel twisting.

———————————————————————————————————————————————— - ———————————————————————————— -

3. Ziehen Sie den Gashebel nach hinten, Das Fahrzeug fahrt
vorwarts. Je weiter Sie den Gashebel nach hinten ziehen, desto jl_
schneller fahrt das Fahrzeug. Driicken Sie den Hebel schnell AT t
nach vorne, das Fahrzeug bremst.

Pull the throttle trigger to backward, the car runs forward. T " Y @ ==
Adjusting the angle of throttle trigger can adjust the speed. During /=~ 0%
the car forward, quickly push the trigger forward, to stop it. // ‘ *u N

J
———————————————————————————————————————————-———————————————————————————————— -

2. Nach dem Bremsen stellen Sie den Gashebel in die
Neutralstellung. Driicken Sie ihn erneut nach vorne,um das JL_
Fahrzeug riickwarts zu fahren. 7
Loosen thetrigger to make it return the neutral position when
brake. Push the throttle trigger forward, the car will backward.

————————————————————————————————————————————————_—————— o ————————— -~

BINDEN VON SENDER UND EMPFANGER

HOW TO CODE

1. Schalten Sie den Sender ein, die Power Leuchte blinkt abwechselnd rot und griin. Dann schalten Sie das
Fahrzeug ein. Die LED am Empfanger blinkt.

2. Drehen Sie am Lenkrad, die Leuchte leuchtet nun dauerhaft griin, die LED am Empfanger hért auf zu blinken.
Nun sind Sender und Empfanger verbunden.

10



i BEDIENUNGSANLEITUNG

L == 7] MANUAL

1. Turn on the transmitter, the power light will flash red and green. Then turn on the model, the ligh on the receiver will

flash.
2. Turn the steering wheel on the controller, the power light will turn green and the light on receiver stops flashing.

Now your transmitter and receiver are coded.

DIE FERNSTEUERUNG

THE REMOTE CONTROLLER

Gas Dual Rate

LENK Trimmung Throttle dal rate

STtrim

LENKRAD
STEERING WHEEL

POWER LICHT

POWER INDICATOR LIGHT
SCHALTER GAS HEBEL
POWER SWITCH TRHOTTLE TRIGGER

BATTERIEFACH / BATTERY CASE

UBUNG UND WARTUNG
PRACTICE AND MAINTENANCE

1



— BEDIENUNGSANLEITUNG

— =R VANUAL

Ubung
Practice

Lass uns iben!Bauen Sie einen Parcours auf an einem groBen und sicheren Platz. Verwenden Sie kleine Pylone,
Plastikbecher oder &hnliches, um die Strecke zu markieren.

Versuchen Sie nun den Parcours abzufahren. Fahren Sie schnell auf langen Strecken und langsam in den Kurven.
So lernen Se mit der Steuerung umzugehen.

Let's practice! Make R/C car circuit at wide and safe location using pylons, empty cansor such. Running fast at
straight section and slow down at curved section. Thisishow you learn how to handle the controller.

Wartung
Maintain

& N\ r N

Wenn das Fahrzeug nicht in Benutzung ist, Entfernen Sie Sand, Matsch und Dreck nach dem
Trennen Sie den Akku von der Bektronik. Fahren.
When the carisnot in use, you should disconnect Completely remove sand, mud, dirt etc. after using
the battery from electronics. thecar.

12




BEDIENUNGSANLEITUNG
MANUAL

Reinigen Sie Gelenke, Achsen besonders Lagern Sie Fahrzeug und Akku getrennt,wenn Sie
grindlich. Verwenden Sie zum Schmieren nur sie nicht benutzen.

Trockenfett. Storethe car and batteries separately when not in
Clean joints, axles very thoroughly. Use only dry use.

grease for lubrication.

Die Bezeichnungen der Teile in der Explosionszeichnung sind nicht Gbersetzt.
In der Ersatzteilliste finden Sie die Teile in Deutsch.

EXPLOSIONSZEICHNUNG VORDERES DIFFERENTIAL

EXPLOSION VIEW FRONT DIFFERENTIAL

ﬁ% Gasket Differential Bgaring
Differential Differential 12*5.2*0.2 large teeth 7*11*3

Differential shaft planet gear /

case

\ Gasket

12*5.2*0\-5
N A N |
e Hhva

Flat Head

/ll Screw Then cup

Flat Head M2*8
Screw
. M2*8
) Asteroid
?airigg glc?rtelxjvela%*S differential gear

13



L =R =2

BEDIENUNGSANLEITUNG

EXPLOSIONSZEICHNUNG HINTERE ACHSE

EXPLOSION VIEW REAR AXLE

MANUAL

Gasket
12*5.2*0.2

Differential

Asteroid
differential

gear gg73

Differential

Gasket
12*5.2*0.2

Bearing
71173

Rear axle shaft

Bearing planet gear/ J|\S"3"t e
Flat Head | @i v
Screw ’;3 - Hf
M2*8 1 ‘:“.‘. B X _, \ \
% ¥ Differential case
P '
5 — f Differential
gile— Flat Head Planet gear
Differential e
M2*8
Rear axle shaft |5rge teeth

EXPLOSIONSZEICHNUNG MOTOR UND SERVO

EXPLOSION VIEW MOTOR & SERVO

Dish headband

mediated
Screw
Flat Head M2*8 Servo
. Screw Ball SCrews
‘,:/'@35 RN s Servo 25g servos Buffer A 4.8"11.5
\ seat \\ Steering arm /
Motor seat
540 Motor j
\\9 - =(1)
j . —1\\‘\ /’__,,.f{i:\ g%/‘\ @
" =t Y '-\ ) o =
4 \ SR !
\X ,j\/ \\-‘::i:"”:/
A" Metergesr Dish headband . Headband disc
mediated Screw g;?ﬁ”g? rl\ﬁ;egr*asls Screw
M2*8 Steering ¢ rinp :
buffer 8 SP''N9

14




BEDIENUNGSANLEITUNG
MANUAL

EXPLOSIONSZEICHNUNG STOBDAMPFER

EXPLOSION VIEW SHOCKS

Shock

ring

Shock
positioning

pins \

Shock
absorber

Shock SPring seat
ball seat

Shock
Pistons

Front
suspension axle

Shock
adjustment gheet

Front )
suspension

Shock
Theravada

Shock caps

Shock
Front sealing cap
suspension

spring

EXPLOSIONSZEICHNUNG LENKUNG & ANTRIEBSWELLEN

EXPLOSION VIEW STEERING & DRIVE SHAFTS

Pan head Floor plate
Ball screws Screws
4.8*11.5 \
/ g
Steering = Steering connectin
connecting i : ¢
Fiane piece spud

Locating Pins

Axle cup \ Universal

gt
/ \

Then the
cup spring

Propeller shaft

15




B .
L =R =

BEDIENUNGSANLEITUNG

MANUAL

EXPLOSIONSZEICHNUNG MITTLERE ANTRIEBSWELLE

EXPLOSION VIEW CENTER DRIVE SHAFT

Then the

A After the
ggpelv-lvead CHp Spitig drive shaft
Reduction  M2*8
gear Jimi screws Universal
— \ M4*4 /bushings
ocatin Reduction
Universal Iﬂsggr]i?mg Pins ini \. B W
Central Pushings / \ @»}\\ @3:
shaft \ \ U : GZ/&' W= \
@ ‘3 @ Rourr\‘q head
machine
\\ % { Gimbal  screws
Locating M2*10
Cardan Pins
Cardan shaft
shaft - Cup
Cup ‘ICIT’I’ :crews Bearing
8%12*3.5

EXPLOSIONSZEICHNUNG AKKUHALTERUNG

EXPLOSION VIEW BATTERY MOUNT

Pan Head Right
Screw after the car shell column
M2.5*14 bracket

Pan Head Screw
M2.5*10

Battery Holders

After the car left
the post holder shell

Right rear
suspension frame

I M2.5*14
Left rear —
suspension frame
N Pan Head Screw
M2.5*10

Pan Head Screw

16




— BEDIENUNGSANLEITUNG

L =R =2 MANUAL

EXPLOSIONSZEICHNUNG VORDERACHSE

EXPLOSION VIEW FRONT AXLE

Wavefront Right arm

b
e Arm

g'ca:e:ead Front stiffener A
M2.5*6 differential
assombly 4z Panhead  After gearbox
Screw the — L Screw
Ic:wer half / / 6 " M2*8 Then cup
steps % v/
M2.5*40 O"// v I / /
— " o % Lo /
f %/ - P00

Arm Pan Head 12;’:jriving
stiffener B g/'fr‘;’\’l'v“e g |
M2.5%12 M2.5nut giat Head Bearing
Screw
M2.5*6

17



BEDIENUNGSANLEITUNG
MANUAL

Pan Head Ball
Screw
M2.5*12

Pan head

screws

M3*10 Afti
Bearing lever B
5*9*3

& s
b./ P\ Ot
o AN
S
\TR\! Y
’Jj )
DR

Vil \

0
: Front-wheel
drive assembly
Left steering Cup

Pan head /
screws
M3*10

M

¥
=

\.,

Pan head
screws

M3*14 Commutator left

C

Pan head
tapping screws
M2.5*14

3

Left Block C

Pan Head Ball
Screw
M2.5%12

BallC

Pan head
screws
M3*10

Arm

M3*12
lever B

2
B i
> T

Bearing
5*9*3

Front-wheel

drive assembl
Pan head / L y
screws

M3*10 Left steering Cup

-

EF

&
/F:an he;“'

screw steps ‘A

Pan head
screws

M3*14 Commutator left

-~

’J‘(’i‘ A ‘:"‘ g

C

Pan head
tapping screws
M2.5*14

Arm lever A

\

X
.

N3*12

Left Block C

18




_w .
~ E=ANT

BEDIENUNGSANLEITUNG
MANUAL

EXPLOSIONSZEICHNUNG HINTERACHSE

EXPLOSION VIEW REAR AXLE
Round head
with the machine
screw tooth O e
il \1 O Sleeve the right Pan Head
\ ‘ arm fixed ballA SCI'E\QI
Left rear B rigaee ) MR
swing Gimbal
arm :
holder\ Locating & |
ball A Universal jimj screws
’@i bushlr:gg// M4*4
= P
Cardan
/ / Then th ,'\ :s,,:--b v —-shaftCup - After the arm
en the — R
cup spring Z ——— Pan Head Screw
0023 . M2.5*20
gg:‘ewead After the arm b S .
M25°20 N Acive @ 1118 g3 s
ball A [ rearaxie A% @S”“‘ Ball A fear
Pan Head \ piniot: ' : Stopper axle Combiner
Screw \ A — (\% Beann jOIntS ‘I
M2.5*20 \b-il]}‘ .'D" \ / 7'11'39 sleeve \ 4
‘ { aleent= Locating \ g - \)
' Pins .
Rear axle differential | @Q =&

Driving gear

Left rear acle

Combiner

P

Pan Head
Rear b
axle Stopper Locating m2'8
joints sle\eve PmsIl ’-_/:_’..;;, =

~NJ

- Pan Head
bearing Screw
5*11*4 M2.5*8

assembly - — /
/ /:,/ 3 v"‘
¥ 2 J
T ’/’:@ bearin
£ 5*11*4

\5 Right after the bridge
v /

J
f
I"
|

Eine Ersatzteilliste finden Sie unter amewi.com
The spare partslist you will find at amewi.com

19



C€



